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USA worldwide door components(pinghu)co,ltd .

NO.588, FOUR ROAD, PINGHU ECONIMIC DEVELOPMENT DISTRICT, ZHEJIANG PROVINCE

.

.

The following sample(s) was/were submitted and identified on behalf of the clients as : pvc composit door jamb .

SGS Job No. : SHIN170200327CCM - SH .

Date of Sample Received : . 15 Feb 2017.

Testing Period : . 15 Feb 2017 - 10 Mar 2017 .

Selected test(s) as requested by client. .Test Requested : .

Test Method : . Please refer to next page(s). .

Test Results : . Please refer to next page(s). .

Helen Liu.

Approved Signatory . ..

Signed for and on behalf of
SGS-CSTC Standards Technical Services (Shanghai) Co., Ltd..
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Test Results : .

Test Part Description : .

Specimen No.. SGS Sample ID. Description.

SN1. SHA17-023395.001 White solid board .

Remarks :

                 (1) 1 mg/kg = 0.0001%

                 (2) MDL = Method Detection Limit

                 (3) ND = Not Detected ( < MDL )

                 (4) "-" = Not Regulated

Formaldehyde Emission.

Test Method : . With reference to ASTM D6007-2014, analysis was performed by UV-Vis. .

MDLTest Item(s). Unit.

ppm.

001.

0.01 NDFormaldehyde Emission .

Notes :.

(1) ppm = parts of formaldehyde per million parts air .

 

 

 

 .



Test Report. No. SHAMLC1702339501  Date: 10 Mar 2017 . Page 3 of 3.

Sample photo: .

SHAMLC1702339501

SHA17-023395.001 .

SGS authenticate the photo on original report only .

*** End of Report *** .
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